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TEST REPORT

NAME OF SAMPLE: Lithium ion Battery
P TR: R Wit

CLIENT: JI LIN Sinopoly New Energy Tech. Co., Ltd.
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CLASSIFICATION OF TEST: Commission test
i vy | P A A iR UL

[MINHEBR S B =28E13
1/F, Road No.13,Zhongsan Section,Shiguang R




Report No.: 2ZJ20160425U02

Page 2 of 12 pages

General information

FEA TR
Name of samples Lithium ion Battery
FE i 2 PR BB E
TGperliece! SP-LFP200AHA 3,2V 200Ah 640Wh
5 Fa
Trade mark Sinopoly
R
Commission by JI LIN Sinopoly New Energy Tech. Co., Ltd.
AL AL T MR P SR REVR A PR A 7]

Commissioner address

YOUYI Industrial Park Economic Development Zone LIAOYUAN CHINA

ZEFE A T MRIZYR AT TT A X A bl X
Manufacturer JI LIN Sinopoly New Energy Tech. Co., Ltd.
il 38 7 i A SRR VR RHEAT IR 7

Manufacturer address

YOUY!I Industrial Park Economic Development Zone LIAOYUAN CHINA

il 1 7 Rk T RIZYRATE TT A X AT el X
Factory JI LIN Sinopoly New Energy Tech. Co., Ltd.
c T MR R 2R REVR A PR A 7

Factory address

YOUY!I Industrial Park Economic Development Zone LIAOYUAN CHINA

GRS b [ T RIZYRATE TT A XA el X
Appearance: Black
FES MR g
Sample status Good
FE IR Sl
Package of goods
FE i A ke
Quantity of sample

e 35pcs
FE B0
Sample identification

c1#~c35#

FEA AR TS

Reference standard

S % il

MH/T1052-2013 (Tests for lithium batteries transported by air)
MH/T1052-2013 fiji 7% iz a2 rh it 0 X R e )

Receiving date
FLHRE H 1Y)

2016.04.22

Completing date
Se I H 3

2016.05.24
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No./% | Name of test Testing standard Test result Conclusion Remarks
5| WK H 4 FR bR N ML R KRINL: 1 #
1 Altitude simulation See Appendix 1 i, | Passed y

e BE AR g 1 Bk
2 Thermal test See Appendix 2 i, | Passed y
T B Pk 2 ik
3 Vibration See Appendix 3 I, | Passed y
P3N sk 3 Bk
4 Shock UN Manual of Tests and | See Appendix 4 !I. | Passed y
i Criteria W3 4 otk
ST/SG/AC.10/11/Rev.5/
amend.2, 38.3.
External Short-circuit ' See Appendix 5 . | Passed
S| shumsmes BT CETBIIE | g 80 | ke /
B %) g S X R A oA
= g » N/A
Impact ST/SG/AC. 10/11/Rev. 5/ / /
iy amend. 2, 38. 3. ANiEH
6
Crush SeeAppendix 6 I, | Passed y
P ik 6 Tk
7 Overcharge y y N/A
WA AT
8 Forced discharge See Appendix 7 i | Passed y
SR I TR H g 7 Tk

Conclusion/45i8:

The Lithium ion Batteries submitted by JI LIN Sinopol . Co., Ltd had passed the test
items of UNITED NATIONS “Recommendations on the Tj s Goods, Manual of Test and
Criteria ST/SG/AC.10/11/Rev.5/amend.2, 38.3.

FH 75 AR P SR R VE AR A PR A ) A 1 4 B 1 5 T AR W BRI W R bR

YHETFHY ST/SG/AC. 10/11/Rev. 5/amend. 2, 38. 3 fE K,

Seal/ A%
Date of issue:/H: May. 26, 2016

WARM PROMPT: This test report can be used only for areas excluding Shanghai (not including the use of

applying for the certification for safe transport of Shanghai Research Institute of Chemical Industry).
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